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SHUCHENG JIANGYAN GABMENT FACTORY
MAHEKOU STREET,CHENGGUAN TOWN,SHUCHENG COUNTY,LU'AN CITY, ANHUI PROVINCE,CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Description :  (A)35g PP+PE Non Woven Fabric

Sample Color : (A)blue

Proposed Care Instruction :

Sample Receiving Date  :  Jun 19, 2020
Testing Period :Jun 22, 2020 - Jun 28, 2020
Test Result(s) :  Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Test Performed :  Selected test(s) as requested by applicant
Conclusion A Remark
Water Resistance(Hydrostatic PASS
Head)
Water Resistance(Ilmpact
Penetration Test) PASS

Remarkis): PASS=Meet Client's Requirement

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center

stiin lan

Hattie Chen (Account Executive)
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